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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 CONDUCTED POWER SPECTRAL DENSITY
RESULT: Passed

5.1.4 -6DB BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHz BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

5.1.7 CONDUCTED EMISSIONS
RESULT: Passed

5.1.8 RADIATED EMISSION
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Calibrated
Equipment Manufacturer Type S/N until

Spurious emission and Radiated emission
Spectrum Analyzer Rohde&Schwarz FSV40 101495 2017-01-09
Test Receiver Rohde&Schwarz ESCS30 100307 2017-01-09
Bilog Antenna Schwarzbeck VULB9163 9163-323 2017-01-09
Loop Antenna Schwarzbeck FMZB1516 1516131 2017-01-09
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2017-01-09
Horn Antenna Schwarzbeck BBHA9170 9170-359 2017-01-09
RF Switching . oo
Unit+PreAMP Compliance Direction RSU-M2 38322 2017-01-09
Pre-Amplifier Rohde&Schwarz SOBI('#1 1835 3791 2017-01-09
Radio Spectrum Test
Spectrum Analyzer | Rohde & Schwarz ESPI3 100396/003 | 2017-01-09
Spectrum Analyzer | Agilent E7405A MY45115511 | 2017-01-09
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2017-01-09
L.I.S.N. Schwarzbeck NLSK8126 8126431 2017-01-09
Pulse Limiter Rohde & Schwarz ESH3-Z2 100815 2017-01-09
50Q Coaxial Switch | Anritsu Corp MP59B 6200283933 | 2017-01-09
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a Bluetooth Low Energy Advertising Device which supports Bluetooth low energy

wireless technology.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Bluetooth Low Energy Advertising Device

Type Designation:

IBKSUSB

FCC ID

2ABTTIBKSUSB

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Bluetooth Core Version

4.0 Single mode

Channel separation

2MHz

Extreme Temperature Range

-25°C to +75°C

Operation Voltage

DC 5V via USB port

Modulation

GFSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

5.3dBi

RF Output Power

0.00128W (1.08dBm)
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, Bluetooth Transmitting
1. Low channel
2. Middle channel
3. High channel
B. On, operating
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2014 and ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type S/N
Notebook PC Lenovo ThinkPad X240 N/A
Mobile phone HUAWEI HUAWEI NXT-AL10 | 5LM0216117010192

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
Ant. Tower

EUT&

Jm
Support Unjts =

Turn Tahle

Ground Plane

Test Receiver

MOUOD

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)

Ant. Tower {4
Variable
EUT& | 3m |
Support Unjts :'
:E_/’Iurn Table
15m
1 ] AASNANA o o
-1

Ground Plane

Test Receiver
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISM
o] TR

Testreceive | ||

Ground plane

-
LI
aocam

Ve, |
S — |

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test Receiver The EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test standard : FCC Part 15.247(b)(4) and Part 15.203

RSS-Gen 6.7
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 5.3dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date

Test standard
Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity

Atmospheric pressure

2016-09-22

FCC Part 15.247(b)(3)
ANSI C63.10: 2013

1 Watt

Shielded room

Low/ Middle/ High
A

25C

55%

101 kPa

Table 4: Test result of Peak Output Power

Passed

Channel

Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -0.75 0.00084 1
Middle Channel 2440 0.39 0.00109 1
High Channel 2480 1.08 0.00128 1
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5.1.3 Conducted Power Spectral Density

RESULT: Passed
Test date : 2016-09-22

Test standard : FCC Part 15.247(e)
Basic standard : ANSI C63.10: 2013
Limit : 8dBm/3kHz

Kind of test site : Shielded room
Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 5: Test result of Conducted Power Spectral Density

Channel Power Spectral Densit Limit
Channel Fr?&‘ﬂ)‘cy @Bkt | (dBmi3kH?)
Low Channel 2402 -15.05 8
Middle Channel 2440 -12.39 8
High Channel 2480 -10.17 8
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5.1.4 -6dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2016-09-22

FCC Part 15.247(a)(2)
ANSI C63.10: 2013
Shielded room

Low/ Middle/ High
A

25C

55%

101 kPa

Table 6: Test result of -6dB Bandwidth

Passed

Channel -6d3 Limit
Channel Frequency Bandwidth (kHz) Result
(MHz) (kHz)
Low Channel 2402 668.6 500 Pass
Mid Channel 2440 699.0 500 Pass
High Channel 2480 694.6 500 Pass
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5.1.5 Conducted spurious emissions measured in 100kHz
Bandwidth

RESULT: Passed
Date of testing : 2016-09-22

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.10: 2013

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to Appendix 1.
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2016-09-21
Test standard : FCC part 15.247(d)
FCC Part 15.205
Basic standard : ANSI C63.10: 2013
Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A
Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa
Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.7 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2016-11-19

FCC Part 15.107(a) & FCC Part 15.207(a)
ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 - 30MHz

FCC Part 15.107(a) & FCC Part 15.207(a)
Shield room

AC 120V, 60Hz via AC input of Notebook
B

Not connected

25C

55%

101 kPa
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5.1.8 Radiated Emission

RESULT: Passed
Date of testing : 2016-11-22

Test standard : FCC Part 15.109(a) & FCC Part 15.209(a)
Basic standard ANSI C63.4: 2014

Frequency range : 30 - 6000MHz

Classification : Class B

Limit : FCC Part 15.109(a) & FCC Part 15.209(a)
Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Input Voltage : AC 120V, 60Hz via AC input of Notebook
Operation mode : B

Earthing : Not connected

Ambient temperature : Refer to Appendix 1

Relative humidity : Refer to Appendix 1

Atmospheric pressure : Refer to Appendix 1

Test data refer to Appendix 1.
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz)

i
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)

—r

Photograph 4: Set-up for Spurious Emissions (18GHz-26GHz)
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Photograph 5: Set-up for Conducted Emissions

L i
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Photograph 7: Set-up for Radiated Emissions, above 1GHz
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A TUVRheinland®

Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity

(9kHz — 30MHz),

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT:

Manufacturer: Accent
Operating Condition: TX Z2402MHz
Test Site: 24 Chamber
Operator: LGWADE

Test Specification: DC 5V
Comment : X

Start of Test: 2016-11-21 /

SCAN TABLE: "LFRE Fin"
Short Description:

SUB_STD_VTERM2 1.70

Bluetooth USB Dongle M/N:iBKS-USB

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516

150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
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Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity

(9kHz — 30MHz)

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT:

Manufacturer: Accent
Operating Condition: TX 2402MHz
Test Site: 24 Chamber
Operator: LGWADE

Test Specification: DC 5V
Comment: Y

Start of Test: 2016-11-21 /

SCAN TABLE: "LFRE Fin"
Short Description:

_SUB_STD_VTERM2 1.70

Bluetooth USBE Dongle M/N:iBKS-USB

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz Peak 1.0 s 9 kHz 1516M
Level [dBuA/m]
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100 T —
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— ]
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40
20
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20 | LT | [ 1 [ [
% 20k 30k 40k 60k 100k 200k 300k 500K TOOK 1M 2M  3M 4M5M TM 10M 20M 30M
Frequency [Hz]
1-1121-02_pre
LRFE-1




Appendix 1 A TUVRheinland®

Produkte 50056124 001
Products Page 3 of 35

Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity
(30MHz - 1GH2z)

@El ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3643 Polarization: Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2402MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

700 dBuVim

limit1:

2]

50
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20

10

0o ' ' ' ' ' ' ' ' ' '
30.000 40 50 60 70 B0 300 400 500 600 70O 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (dBuVim)| (dB) |(dBuVim) |(dBuvim)| (dB) | =% | em) | (deg) | Remak
1 715806| 3916 | 1731 | 2185 | 4000 |-18.15] QP
2 3233204| 4188 981 | 3227 | 4640 |-1413] QP
3 8304002| 3471 046 | 3425 | 4840 |-1215| QP
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Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz - 1GH2z)

@fﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R China Fax:+86-0755-26503396

Job No.: Igwade #3644 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Testitem: Radiation Test Date: 16/09/21/

Temp.( C)YHum. (%) 23 C/48% Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2402MHz Distance: 3m

Model: iBKS-USB
Manufacturer: Accent

Note: Bluetooth 4.0

0.0 dBuvSm

Timit1:
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50

40

an

20

10

oo H H H H H H H H H H H H
30.000 40 50 60 70 80 300 400 H00 BOO FOO 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (@B) |PZE| (cm) | (deg) | REMK
1 1250066| 4530 | 1473 | 3057 | 4350 |-12.93 ap
2 308.9125| 4175 | 1005 | 3170 | 4640 |-14.70] QP
3 798.0796| 37.72 008 | 3674 | 4640 | 966| QP
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz —18GHz)

@f ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3627 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2402MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

100 dBusm
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90
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a0

40

an

200 H H H H H H H
1000.000 2000 3000 5000 6000 7000 $000 3000 18000.0MHz

No. (qu') (ngit\jflsrrE) F(gcat;) r (d%iif’ur'lr:w) (dgLTflftm) M@E‘)’” Desector| (e | Toag) | Rema
1 2402000 9658 | -745 | 8913 ] /| peak
2 4804026| 5020 | -030 | 4990 | 7400 |-24.10] peak
3 4804026| 4187 | 030 | 4157 | 5400 |-1243 AVG
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Figure 6: Test fig
(1GHz — 18GHz)

ure of spurious emissions, mode A.1, Vertical polarity

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3628 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2402MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

100 dBusm

20.0

2000 3000 5000 6000 7000 30003000 18000.0MHz

1000.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) |(dBuV/im) |(dBuVvim)| (dB) | =" | cm) | (@eg) | Remar
1 2402000| 9379 | -745 | 8634 7 7| peak
2 4804025| 4827 | -030 | 4797 | 7400 |-26.03] peak
3 4804025| 3995 | -030 | 3965 | 5400 |-14.35 AVG
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity

(18GHz —25GHz)
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: Igwade #3638 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Fower Source: DC 5V
Testitem: Radiation Test Date: 16/09/21/
Temp.( C)/Hum.(%) 23 C/48 % Time:
EUT: Bluetooth USB Dongle Engineer Signature: LGWADE
Mode: TX 2402MHz Distance: 3m
Model:  iIBKS-USB
Manufacturer: Accent
Note:  Bluetooth 4.0
90.0  dBuV/m
Timit1
1 e
70
60
50
1 ..........................................................................................
s ..........................................................................................
20 e ..........................................................................................
W OO SO
0.0 ;
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) |(dBuV/im) |(dBuVvim)| (dB) | =" | cm) | (@eg) | Remar
1 25922172 3448 16.50 50.98 7400 |[-23.02| peak
2 25922172 2417 16.50 40.67 54.00 |(-13.33| AVG
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Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity

(18GHz — 25GHz)
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R China Fax:+86-0755-26503396
Job No.: Igwade #3637 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 16/09/21/
Temp.( C)YHum. (%) 23 C/48% Time:
EUT: Bluetooth USB Dongle Engineer Signature: LGWADE
Mode: TX 2402MHz Distance: 3m
Model:  iBKS-USB
Manufacturer: Accent
Note: Bluetooth 4.0
90.0  dBuVim
limit1
B0 | e
70
B0 | ------------------------------------------------------------------------------------------
50 M.
40 |
1 e
20 | 777777777777777777777777777777777777777777777777777777777777777777777777777777777777777
L et et et e e en e ]
0.0 ;
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (dBuVim) | (dB) | (dBuVim) |(dBuvim)| (dB) | =% | em) | (deg) | ReEmak
1 26234.849| 33.42 17.08 50.50 74.00 |-23.50| peak
2 26234.849| 23.29 17.08 40.37 54.00 |-13.63| AVG
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(9kHz — 30MHz)

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT: Bluetooth USB Dongle M/N:iBKS-USB
Manufacturer: Accent

Operating Condition: TX 2440MHz

Test Site: 24 Chamber

Operator: LGWADE

Test Specification: DC 5V

Comment : X

Start of Test: 201e-11-21 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD _VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz Peak 1.0 s 200 Hz 151eM

150.0 kHz 30.0 MHz 5.0 kHz Peak 1.0 s 9 kHz 151eM

Level [dBuA/m]
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8o ——

60 T —

40

20

0

20 LT I |
ES 20k 30k 40k B0k 100k 200k 300k 50Ck 70Ok 1M 2M  3M 4M5M M 10M 20M 30M

Frequency [Hz]

Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz)

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT: Bluetooth USB Dongle M/N:iBKS-USB
Manufacturer: Accent

Operating Condition: TX 2440MHz

Test Site: 24 Chamber

Operator: LGWADE

Test Specification: DC 5V

Comment : Y

Start of Test: 201e-11-21 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD _VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz siPeak 1.0 s 200 Hz 151eM
150.0 kHz 30.0 MHz 5.0 kHz Peak 1.0 s 9 kHz 151eM
Level [dBuA/m]
130
-
100
a0 ——
60 T —
40
20
0 v
20 LI [ L] |
o 20k 30k 40k B0k 100k 200k 300k 500k 700k 1M M 3M 4M5M O 7M 10M 20M 30M
Frequency [Hz]
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz)

mfﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3646 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2440MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

700 dBuVim

limit1:

60

a0

40

a0

20

10

[11] H H H H H H H H H H H H
30,000 40 50 60 70 80 300 400 500 600 00 1000.0 MHz

No. (qu') (Sgi(\jflsrrf) F(gg;)r (dgiifuflr:n) (dELT;'fm) M(gré])m Desector| (e | Toag) | Rema
1 1355062| 4050 | -1519 | 2531 4350 |-18.19| QP
2 3325187| 4207 | 930 | 3277 | 4640 |-1363] QF
3 7080796| 3417 | -098 | 3319 | 4640 |-1321] QP
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz - 1GH2z)

mfﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3645 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2440MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

700 dBuVim

limit1:

30,000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz

No. (qu') (Sgi(\jflsrrf) F(gg;)r (dgiifuflr:n) (dELT;'fm) M(gré])m Desector| (e | Toag) | Rema
1 1515071| 4221 | 1614 | 2607 | 4350 |-17.43| QP
2 3233204| 4181 961 | 3220 | 4640 |-1420] aF
3 7080796| 3683 | -098 | 3585 | 4640 |-1055| QP
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal

polarity (1GHz — 18GHz)

L ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: Igwade #3631

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( C)YHum. (%) 23 C/48%
EUT: Bluetooth USB Dongle
Mode: TX 2440MHz

Model: IBKS-USB

Manufacturer: Accent

Polarization:  Horizontal

Power Source:
Date: 16/09/21/
Time:

Engineer Signature: LGWADE

Distance: 3m

DC &V

MNote:  Bluetooth 4.0

100 dBusm

90

80

0

60

a0

40

an

20,0 | | | | | | |
1000.000 2000 3000 5000 6000 F0OO 30003000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuV/m) | (dBuVim)| (dB) | P | (cm) | (geg)y | Remark
1 2440000 9550 7.36 8814 ! / peak
2 4880.024| 4847 0.13 48 60 7400 |-2540| peak
3 4880.024| 40.09 0.13 4022 5400 |-13.78] AVG
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity

(1GHz - 18GHz)
@El ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3632 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2440MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

100 dBusm

Tt S S
an
1 r --------
S S T
2 b
a0
20
20.0 : : : : : : :
1000.000 2000 3000 5000 6000 7000 $000 3000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) |(dBuV/im) |(dBuVvim)| (dB) | =" | cm) | (@eg) | Remar
1 2440000| 9338 | -736 | 86.02 7 7| peak
2 4880.028| 47.94 013 | 4807 | 7400 |-2593| peak
3 4880.028| 4019 013 | 4032 | 5400 |-13.68 AVG
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz)

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3639 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2440MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

900 dBuVim

Timit1
B L . ------------------------------------------------------------------------------------------
70
60
R0
L .........................................................................................
1 .........................................................................................
2D b -----------------------------------------------------------------------------------------
Wl ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
[IN1) ;
18000_000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuV/m) | (dBuVim)| (dB) | P | (cm) | (geg)y | Remark
1 26052.838| 33.70 1650 | 50.20 7400 |[-23.80| peak
2 26052.838| 23.94 1650 | 4044 5400 |-13.56] AVG
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity

(18GHz — 25GHz)
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R China Fax:+86-0755-26503396
Job No.: Igwade #3640 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 16/09/21/
Temp.( C)YHum. (%) 23 C/48% Time:
EUT: Bluetooth USB Dongle Engineer Signature: LGWADE
Mode: TX 2440MHz Distance: 3m
Model:  iBKS-USB
Manufacturer: Accent
Note: Bluetooth 4.0
90.0  dBuVim
limit1
B0 | e
70
60
50
40 | ---------------------------------------------------------------------------------------- L
1 O .
20 | 77777777777777777777777777777777777777777777777777777777777777777777777777777777777777777 E
L ] -
0.0 ;
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (@B) |PZE| (cm) | (deg) | REMK
1 26387.495| 33.49 16.97 50.46 74.00 |-23.54| peak
2 26387495 23.87 16.97 40.84 54.00 |-13.16| AVG




Appendix 1 é TUVRheinland®

Produkte 50056124 001
Products Page 16 of 35

Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz)

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT: Bluetooth USB Dongle M/N:iBKS-USB
Manufacturer: Accent

Operating Condition: TX 2480MHz

Test Site: 24 Chamber

Operator: LGWADE

Test Specification: DC 5V

Comment : X

Start of Test: 201e-11-21 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD _VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz Peak 1.0 s 200 Hz 151eM

150.0 kHz 30.0 MHz 5.0 kHz Peak 1.0 s 9 kHz 151eM

Level [dBuA/m]

130

100 —__--_;

8o ——

60 T —

40

20

0

20 11 | | I
ES 20k 30k 40k B0k 100k 200k 300k 50Ck 70Ok 1M 2M  3M 4M5M M 10M 20M 30M

Frequency [Hz]

Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz - 30MHz)

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT: Bluetooth USB Dongle M/N:iBKS-USB
Manufacturer: Accent

Operating Condition: TX 2480MHz

Test Site: 24 Chamber

Operator: LGWADE

Test Specification: DC 5V

Comment : Y

Start of Test: 201e-11-21 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD _VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz siPeak 1.0 s 200 Hz 151eM

150.0 kHz 30.0 MHz 5.0 kHz Peak 1.0 s 9 kHz 151eM

Level [dBuA/m]
130

-

100
a0 ——
60 ————
40
20

0
20 | [ N |

o 20k 30k 40k B0k 100k 200k 300k 500k 700k 1M M 3M 4M5M O 7M 10M 20M 30M

Frequency [Hz]
-1121-08_pre
E-1
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz)

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3647 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2480MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

700 dBuVim

limit1:

60

a0

40

a0

20

10

0.0

30000 ll||] 50 (1] %l] él] : : él]l] 4‘["] 5I|]|] ﬁlllll ?Iﬂll 1|]I]|].|] MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) |(dBuV/im) |(dBuVvim)| (dB) | =" | cm) | (@eg) | Remar
1 3055957| 4364 | -951 | 3413 | 4640 |-1227| QP
2 684.7454| 3525 | 297 | 3228 | 4640 |-1412] QP
3 708.0796| 3488 | -098 | 3390 | 4640 |-1250] QP
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz - 1GH2z)

mfﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3648 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2480MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

700 dBuVim

limit1:

60

a0

40

a0

20

10

0.0

30000 4I|] él] (1] %I] él] : : él]l] 400 5I|]|] Elllll ?I[ll:l I'Il:l:ll].l] MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) |(dBuV/im) |(dBuVvim)| (dB) | =" | cm) | (@eg) | Remar
1 3255957 4117 | -951 | 3166 | 4640 |-14.74] QP
2 4004318| 4445 | 781 | 3664 | 4640 | 976| QP
3 890.7278| 37.35 027 | 3762 | 4640 | 878| QP
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —-18GHz)

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3634 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2480MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

100 dBusm

200 H H H 1 H H H H
1000.000 2000 3000 5000 6000 7000 30003000 18000.0MHz

No. (qu') (ngit\jflsrrE) F(gcat;) r (d%iif’ur'lr:w) (dgLTflftm) M@E‘)’” Desector| (e | Toag) | Rema
1 2480000 9568 | -737 | 8831 ] /| peak
2 4960027 | 4964 052 | 5016 | 7400 | 2384| peak
3 4060027| 4181 052 | 4233 | 5400 |-1167| AVG
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 18GHz)

mfﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3633 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2480MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

100 dBusm

200 H H H 1 H H H H
1000.000 2000 3000 5000 6000 7000 30003000 18000.0MHz

No. (qu') (Sgi(\jflsrrf) F(gg;)r (dgiifuflr:n) (dELT;'fm) M(gré])m Desector| (e | Toag) | Rema
1 2480000 9424 | -737 | 8687 ] /| peak
2 4960026| 47.71 052 | 4823 | 7400 | 2577| peak
3 4960026| 4005 052 | 4057 | 5400 |-1343| AVG
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz)

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3642 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2480MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

900 dBuVim

Timit1
B L . ------------------------------------------------------------------------------------------
70
60
R0
L .................................................................................. A
1 .........................................................................................
2D b -----------------------------------------------------------------------------------------
Wl ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
[IN1) ;
18000_000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuV/m) | (dBuVim)| (dB) | P | (cm) | (geg)y | Remark
1 25882.099| 33.93 1650 | 5043 7400 |-2357| peak
2 25882.099| 24.08 1650 | 4058 5400 |-13.42] AVG




Appendix 1 A TUVRheinland®

Produkte 50056124 001
Products Page 22 of 35

Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity

(18GHz — 25GHz)
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R China Fax:+86-0755-26503396
Job No.: Igwade #3641 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 16/09/21/
Temp.( C)YHum. (%) 23 C/48% Time:
EUT: Bluetooth USB Dongle Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m
Model:  iBKS-USB
Manufacturer: Accent
Note: Bluetooth 4.0
90.0  dBuVim
limit1
B0 | e
70
60
50
40 | ---------------------------------------------------------------------------------- -
1 ) R
20 | 77777777777777777777777777777777777777777777777777777777777777777777777777777777777777777
L U RO
0.0 ;
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (@B) |PZE| (cm) | (deg) | REMK
1 25872.091| 32.89 17.32 50.21 74.00 |-23.79| peak
2 25872.091| 23.63 17.32 40.95 54.00 |-13.05| AVG
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Figure 25: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal

@f ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3630 Polarization:  Horizontal

Standard: FCC (Band Edge) Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2402MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

900 dBuVim

limit1
limit2: —_
B | o ol
70
T Y
(1]
40
3n
1 T U S
1 0 E
00
2310000 2390.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) |(dBuV/im) |(dBuVvim)| (dB) | =" | cm) | (@eg) | Remar
1 2375520 54.81 762 | 4719 | 7400 |-26.81| peak
2 2375520| 4512 | 762 | 3750 | 5400 |-16.50] AVG
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Figure 26: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3629 Polarization:  Vertical

Standard: FCC (Band Edge) Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2402MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

900 dBuVim

Timit1
Tlimit2: —
B | oo
70
1
R0
40
30
2 b
T
[IN1)
2310000 2390.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuV/m) | (dBuVim)| (dB) | P | (cm) | (geg)y | Remark
1 2320000 5362 781 4581 7400 |-28.19] peak
2 2320.000| 43.04 781 3523 5400 |-16.77| AVG
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Figure 27: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3635 Polarization:  Horizontal

Standard: FCC (Band Edge) Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2480MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

900 dBuVim

Timit1
Tlimit2: —
B | oo
70
60
R0
40
30
2
W |
[IN1)
2483 500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuV/m) | (dBuVim)| (dB) | P | (cm) | (geg)y | Remark
1 2483582 58.11 737 50.74 7400 |-23.26] peak
2 2483582 47.62 737 4025 5400 |-13.75] AVG
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Figure 28: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical

mil ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Igwade #3636 Polarization:  Vertical

Standard: FCC (Band Edge) Power Source: DC 5V

Test item: Radiation Test Date: 16/09/21/

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Bluetooth USB Dongle Engineer Signature: LGWADE

Mode: TX 2480MHz Distance: 3m

Model: IBKS-USB
Manufacturer: Accent

MNote:  Bluetooth 4.0

900 dBuVim

Timit1
Tlimit2: —
B | oo
70
1
R0
40
30
2
W |
[IN1)
2483 500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuV/m) | (dBuVim)| (dB) | P | (cm) | (geg)y | Remark
1 2483566 56.10 737 4873 7400 |-25.27| peak
2 2483566 45.93 737 38 56 5400 |-15.44] AVG
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A TUVRheinland®

Figure 29: Test figure of conducted emissions in 100kHz Bandwidth, Mode

A.1
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Figure 30: Test figure of conducted emissions in 100kHz Bandwidth, Mode

A.2
Spectrum |
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Figure 31: Test figure of conducted emissions in 100kHz Bandwidth, Mode
A3

Spectrum | Inéf:'

Ref Level 25.30 dBm Offset 5.30 dB @ RBW 100 kHz
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Figure 32: Test figure of Frequency Band Edge in 100kHz Bandwidth,
Mode A.1
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Figure 33: Test figure of Frequency Band Edge in 100kHz Bandwidth,
Mode A.3

Spectrum | Inéf:'

Ref Level 25.30 dBm Offset 5.30 dB @ RBW 100 kHz
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Figure 34: Test figure of Conducted emissions, Mode B, line live

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B
EUT:

Manufacturer:

th USB Dongle

fin"

_SUB STD VIERMZ 1.70
Heas.
Time

H
ED ___T_____I'___T__'l__l' i jreh T l_'|_________'|_____T___1___I__
1 1 1 1
0 ———+—————F———+——4——F +- + Fd—————————d—————+———4——4——
1 1 1 1
_J.__J__L_J._J._LJ _________ A e  RGSEEEREL A Coeasr
I--:.J.-__—_—J-“L T=ts
r 110

£, I A Y i,
I_T T I' I-T

1! 1 oL s
_J. o PRI
*'.‘,""F\. e T
—L—+r—. -é -+ |—-|—————————-|—————+———-|———|——+ B B e ]
1 L 1 1 [ A 1 1
I 1 11 I 1 (I IS PO o o I 1
150K “Jﬂi 200k Sﬂﬂi am: 1I4' ZM M 4AM SM OEM 5M 1OM 20M  30M
Frequency [Hz]

MEASUREMFNT RESULT: "TUV-1119-2 fin”

Limit Margin Detector Line DE
dBy’ dB8
EQ 15.7 QP Ll
4 4 v)2] L1
E& 16.1 QP L1
MEASUREMENT RESULT: "TUV-1119-2 fin2"
Transd Limit Margin Detector Line DE
dB dBpV dB8
10.5 E3 11.4 L1
10.6 El 15.8 Ll
11.1 44 16.8 L1

Page 1/1 1141942016 TUV-11158-2




Appendix 1 A TUVRheinland®

Produkte 50056124 001
Products Page 31 of 35

Figure 35: Test figure of Conducted emissions, Mode B, line neutral

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

_________ 1
T i
LT} Ll

MEASUREMFNT RESULT: "TUV-1119-1 fin”

[N~

Page 1/1 1141942016 TUV-1115-1
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Figure 36: Test figure of Radiated emissions, Mode B, Below 1GHz,

Horizontal
- ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: TUV2015 #3989 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 16/11/22/
Temp.( C)/Hum.(%) 23 C/48 % Time:
EUT: Bluetooth USBE Dongle Engineer Signature: LGWADE
Mode: On Distance: 3m
Model: iBKS-USB
Manufacturer: Accent
MNote:
700 dBuV/m
. limit1: —

=]

50

40

30

20

R — S S ul S -

0.0 | | | | | | | | |
30,000 40 50 60 70 80 300 400 500 00 700 1000.0 MH=z
Freq. Reading Factor Result Limit  |Margin| . Height | Degree |
Noo | MHz) | (aBuvim)| (dB) | (dBuvim) |(dBuvim)| (daB) | P | m) | weg) | REM
1 169.0054| 4520 | 1370 | 3150 | 4350 |-12.00] QP
2 5972033 4084 243 | 2841 4640 | 799| QP
3 699.3046| 39.65 108 | 3857 | 4640 | 783| QP
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Figure 37: Test figure of Radiated emissions, Mode B, Below 1GHz,

Vertical

ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Manufacturer: Accent

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: TUV2015 #3990 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 16/11/22/
Temp.( C)/Hum.(%) 23 C/48 % Time:
EUT: Bluetooth USBE Dongle Engineer Signature: LGWADE
Mode: On Distance: 3m
Model: iBKS-USB

MNote:

70.0

=]

dBu¥/m

Timit1: —

30,000 llll] él] &0 7"0 é[l I él]l] 4Il]l] 5I|][| I';l][l F00 I'll:ll:ll].l] HH=z
Freq. Reading Factor Result Limit  |Margin| . Height | Degree |
Noo | MHz) | (aBuvim)| (dB) | (dBuvim) |(dBuvim)| (daB) | P | m) | weg) | REM
1 998777| 4079 | 1309 | 2770 | 4350 |-1580] QP
2 407.5144| 4057 626 | 2431 4640 |1200] QP
3 696.8567| 40.85 115 | 3970 | 4640 | 670| QP
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Figure 38: Test figure of Radiated emissions, Mode B, Above 1GHz,

Horizontal
ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: TUV2015 #3991 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 16/11/22/
Temp.( C)/Hum.(%) 23 C/48 % Time:
EUT: Bluetooth USBE Dongle Engineer Signature: LGWADE
Mode: On Distance: 3m
Model: iBKS-USB
Manufacturer: Accent
MNote:
900 dBW/m
limit1 —
' ' limit2: —
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Freq. Reading Factor Result Limit  |Margin Height | Degree
Det Remark
No- | Hz)  |(dBuvim)| (dB) |(dBuvim) |(@Buvim)| (aB) |%* | @m | (eg) | REM
1 5369.154| 3262 6.85 3947 7400 |-3453| peak
2 5369.154| 2360 6.85 3045 5400 |-23.55| AVG
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Figure 39: Test figure of Radiated emissions, Mode B, Above 1GHz,

Vertical
ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: TUV2015 #3992 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 16/11/22/
Temp.( C)/Hum.(%) 23 C/48 % Time:
EUT: Bluetooth USBE Dongle Engineer Signature: LGWADE
Mode: On Distance: 3m
Model: iBKS-USB
Manufacturer: Accent
MNote:
900 dBW/m
limit1 —
' ' limit2: —
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Freq. Reading Factor Result Limit  |Margin Height | Degree
Det Remark
No- | Hz)  |(dBuvim)| (dB) |(dBuvim) |(@Buvim)| (aB) |%* | @m | (eg) | REM
1 5407.773| 3165 6.88 3853 7400 |-3547| peak
2 5407.773| 2268 6.88 29 56 5400 |-2444| AVG




